L-Carmngee
Pl Connectivity HGX-CMOUNTO1 ASSEMBLY INSTRUCTIONS

Assemble bracket as shown using (6) 5/16-18 x 3/4” Carriage Bolts
and Serrated Flange Locknuts

Attach antenna (sold separately) to bracket using (2) 1/4-20 x 1/2”
Hex Bolts with Lock Washers as shown

Attach bracket assembly to Cisco 1570 Series Radio
using (2) M8 x 1.25 x 25mm Hex Bolts and Lock
Washers

INCLUDED HARDWARE
HARDWARE QTY
1/4-20 X 1/2" HEX BOLT
1/4" FLAT WASHER
1/4" LOCK-WASHER
5/16-18 X 3/4" CARRIAGE BOLT
5/16-18 SERRATED-FLANGE LOCKNUT
M8 X 1.25 X 25mm HEX BOLT

M8 FLAT WASHER

NININ oI

M8 LOCK-WASHER

IP-00143 Rev. A — 01/25/17 Page 1/1

L-COM, INC. 50 HIGH ST. WEST MILL, 3rd FLOOR, SUITE #30 NORTH ANDOVER, MA 01845
WWW.L-COM.COM E-MAIL: SALES@L-COM.COM PHONE: 1-800-343-1455 FAX: 1-978-689-9484

Copyright © This drawing is property of L-com, Inc. All rights reserved.




